
1



2

Cl
ev

er
 S

ol
ut

io
n.

..



3

Cl
ev

er
 S

ol
ut

io
n.

..

The first step was on 1958G where the foundation stone of 
SAMNAN Company for Trading and Maintenance was laid 
and where the company headed, in its business, towards fields 
of water and oil stations for about forty years. To keep pace 
with the economic revolution witness by the Kingdom of Saudi 
Arabia and based upon a studied plan, the company has 
decided to establish specialized sections for all matters related 
to water sectors and projects and the company transferred into 
SAMNAN Company for Trading and Maintenance in 1997G. To 
reap benefit of efforts exerted through five decades, in 2010G, 
SAMNAN Company, decided to transfer its section into limited 
liability companies leaded by its visions, and such companies 
are SAMNAN WATER SOLUTIONS, SAMNAN FOR SUBMERSIBLE 
PUMPS, SAMNAN MODERN POOLS, SAMNAN PETROLEUM 
SERVICES, SAMNAN FOOD SERVICES, SAMNAN FOR OPERATION 
AND MAINTENANCE, SAMNAN REAL ESTATE INVESTMENT,
SANUM ALJAZEERA COMPANY, MIYAH COMPANY,OPERATION, 
REZEQ COMPANY, ALHUFI CONTRACTING COMPANY AND 
WATERENA. 



4

Cl
ev

er
 S

ol
ut

io
n.

..

4

Suppliers



5

Cl
ev

er
 S

ol
ut

io
n.

..

ABOUT US

MISSION

VISION

COMMITMENTS:

MIYAH is a part of SAMNAN group and an old hand  in the kingdom of Saudi Arabia 
in water treatment and RO plants field. MIYAH is a leading contractor & whole sale and 
distributor for worldwide manufacturer of Reverse Osmosis Systems, and its components 
both for industrial and commercial applications.

MIYAH products have earned an industry wide reputation for their high quality and superior 
performance. MIYAH activities range from small bracket mounted systems to thousands 
gallon custom built plants MIYAH fully dedicated to their job to provide maximum customer 
satisfaction. With our innovation and continuous technical up-gradation, we have been able 
to develop a wide range of special application product for various commercial industrial 
uses across the kingdom with water treatment plants, water treatment equipment, waste 
water/sewage treatment, and municipal solid waste composting plant and RO system water 
purifiers and water fitters for home and office use also.

Achieving Leadership in providing products and 
services with high quality and performance.

Providing products and technological solutions 
that help pushing the development wheel of 
the industrial, agricultural and commercial 
sectors and further support the development 
process  which the Kingdom of Saudi Arabia 
witnesses.

MIYAH Co. for Water and Waste Water Technology 
LTD. is committed to the community: Conserving 
environmental resources by providing the suitable 
technology. Maintaining ethical standards in all the 
company’s activities.



6

We offer our customers with diverse range of products and services  that includes :

• Consultancy services, design and engineering of R.O. Systems, Sewage Treatment Plants, 
water softener, and all kinds of water treatment process.

• Production and supply of mechanical / electrical equipment.
• Installation of all water systems.
• Commissioning of water treatment plants.
• Civil construction work for water treatment plants ( if required by clients ).
• Operation and maintenance of water treatment plants and RO.

MIYAH prosses sophisticated infrastructural facilities for designing, manufacturing and 
installation of water treatment plants. The list of hi-tech machinery used for treatment, include 
Softening plants, Auto-Regeneration, Softening systems, Pressure Filters, Reverse Osmosis  
De-Gasifiers, Activated Carbon Filters etc... and we are spreading out over the kingdom with 
more than 50 branches supported with fully trained technical staff.

OUR
SERVICES



7

Cl
ev

er
 S

ol
ut

io
n.

..

With the increasing levels of automation required by industry, MIYAH have continuolusy upgraded the 
type of control equipment which is used on automatic systems. Microprocessor controlled equipment is 
now available for the whole range of equipment, from the domestic softener to the large demineralisation 
plant. On the large custom designed plants,MIYAH work closely with the client, utilising the client’s 
choice of microprocessor.

This enables clients to standardise on microprocessors throughout their factory and ensures ease of 
maintenance and training. MIYAH have built a control panels designed by using all of the leading 
brands of PLC. All control panels using the highest quality components. Each panel is individually 
designed and tested so the selected components, features and alarms can be readily incorporated.

• With an in-depth knowledge of all aspects of water treatment, we place great emphasis on the 
supply of reliable, efficient equipment, professionally designed to suit each specific application.

• MIYAH flexible design strategies allow a client to standardise equipment throughout the works 
without losing the cost advantage of a standard plant.

• Designs are constantly being revised to incorporate the ever increasing range of new materials 
and products available to our engineers.

• This technology-in-progress approach enables our clients to keep one step ahead of the 
competiton when required, we also provide installation and commissioning of our equipment and 
provide after sales service contracts.

Technology
Approach

The

in-progress



8

Cl
ev

er
 S

ol
ut

io
n.

..

8

Cl
ev

er
 S

ol
ut

io
n.

..

• When MIYAH team complete commissioning they will begin start-up by initiating the physical, 
Chemical or biological processes. As the chemical processes are optimized, the engineer will 
begin training your operating staff. long-term operations and maintenance costs are the largest 
expenses related to pollution abatement systems.

• Effective operator training will help to minimize those costs over the life of the System.

Start-Up
System



9

Cl
ev

er
 S

ol
ut

io
n.

..

• MIYAH carry out complete projects including all the necessary civil, mechanical and electrical 
work required for a < Turnkey > contract.

• We will advise clients at the scheme conception stage of a project and then carry a project 
through the design and planning stages, into fabrication in our local workshop.

• We can then arrange transport, suit erection, installation and commissioning.
• MIYAH can also provide after sales services contracts on request.

Project
&control

management

System
of the

Commissioning

If System installation is completed, our technical team will undertake proper mechanical and electrical 
commissioning prior to start-up and commencement of operator training.

As an alternative, the project engineer can supervise the final phase of installation and commissioning, 
or perform the commissioning himself.



10

Cl
ev

er
 S

ol
ut

io
n.

..

Stages of the desalination process :

. 1 Seawater or brackish is drawn from the ocean or deep well through a submerged inlet tunnel 
of the plant.

. 2 Pre-treatment      involves micro-filtering particles from raw water, adjusting the PH, and adding 
an inhibitor to cintrol the build-up of dcle in pipelines and tanks.

. 3 Reverse osmosis forces seawater or brackish through layers of synthetic membranes to  
remove salt and minerals. concentrated salt water is separated and returned to the drainage.

. 4 Post-treatment  involves stabilising the water with small amounts of lime and carbon doixide, the 
chlorine for disinfection.

Concentrated 
seawater disposal

RAW WATER SUPPLY

PRE-TREATMENT  
SYSTEM

REVERSE 
OSMOSIS
PROCESS

POST-TREATMENT 

FRESHWATER 
STORAGE

Concentrated 
seawater

Treated  
water

Mesh 
spacer

Membrane  
sandwiches

Porous 
layer

Semi-
permeable 
membrane

Product tube

Fibreglass  
membrane  
element

Salt water

Devoleped the broadest range of proven technologies in RO

Osmosis
Revers



11

Cl
ev

er
 S

ol
ut

io
n.

..

MIYAH offer comprehensive service and maintenance contracts for all types of water purification 
equipment.

Additional services offered by MIYAH include the following:
• Filter sand media removal, disposal and replacement.
• Carbon media removal, disposal and replacement.
• Ion Exchange media removal, disposal and replacement.
• Automation of existing manual plant.
• Repair / replacement of pressure vessels and storage tanks.
• Modifications to pipework
• Valve repair and replacement service.
• Pump repair and replacement service.
• Repair and replacment of GLS tanks.

&Services
Spares

11



12

Cl
ev

er
 S

ol
ut

io
n.

..

MIYAH Co. offers a complete range of pumps for residential, agriculture and industrial applications. 
For residential service, Goulds Warer Technology provides pumps for pressurisation, conditioning, 
fire-fighting systems, lifting stations and dewatering. For irrigation, Goulds Water Technology 
provides pumps for agriculture applications, irrigation of gardens and parks. For industrial 
applications,Goulds Water Technology is committed on drinking water process, on water treatment, 
industrial washing equipment and machine tool cooling.



13

Cl
ev

er
 S

ol
ut

io
n.

..

• Moderately turbid waters can be clarified in the simplest way by being 
passed through a medium such as a bed of graded sand. The degree 
of filtration depends on the grain size of the sand used in the filter and 
this in turn is a function of the filtration rate used in the filter vessel.
The gradual build-up of the suspended solids in the filter raises the 
backpressure and when the resulting pressure drop from the filter inlet to 
the filter outlet reaches a predetermined level, the filter has to be cleaned 
by backwashing.

• Backwashing is carried out by reversing the flow through the bed, thus 
lifting and expanding the filter bed.The grains of sand collide with each 
other and, in doing so, free the accumulated suspended solids which are 
swept away to drain with the backwash water. Sometimes air is injected 
prior to backwash water to break up the bed.This reduces the flow rate 
of backwash water required to effectively clean the filter bed.

• MIYAH engineer’s selection for sand filter sizes can only be performed 
after careful examination of the water analysis, flow rates and required 
purity of filtered water.

 Sand
Filters



14

Cl
ev

er
 S

ol
ut

io
n.

..

Different Models of Dosing Pumps used to 

dose chemicals for multi purposes like: 

1 -Sodium hype chlorine.

2- Caustic Sod.

3- Sulfuric Acid

4- Antis scalant.

5- Polemers for floculabion and coagulation.

Chemical 

Dosing

Base Exchange softeners utilise cation resin to change 
scale-forming calcium and magnesium ion (total 
hardness) into non scale-forming (soft) sodium ions. 
When the resin is exhausted it must be regenerated 
with a common salt solution.

Softeners are the most common type of ion exchange
 equipment and find numerous applications in the UK,
 where the majority of the water is hard.

Applications:

Basic boiler water treatment

Laundries

Bottle and dish washing machines

General hot water duties where scale formation

could give rise to problems.

 
Softeners

UVCom
COMMERCIA L/IN DUSTRIA L 
ULTRA VIOLET
DISIN FECTI ON SYSTE M
Different Capacities

ULTRA 

VIOLET



15

Cl
ev

er
 S

ol
ut

io
n.

..

Cl
ev

er
 S

ol
ut

io
n.

..

Membrane Bioreactor :
Our Systems incorporates 

compartmentized bioreactor 
and our proprietary ultrafiltration 
membranes to provide consistent 
effluent for discharge or reuse 
application. The system offers the 
user to treat at higher volumetric 
loading with lower hydraulic 
retention time and reduce 
substantial footprint.

Sewage &
 Industrial

treatment plants

15

Regulating tank



16

Cl
ev

er
 S

ol
ut

io
n.

..  
They Trust Us



1714

SOME 
EXECUTED
PROJECTS



18

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             Almajmaa 2-ND WTP 
Capacity:                     RO/Ceramic Plant 15000 m3/day
Location:                     Almajmaa City



19

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             Almajmaa 2-ND WTP 
Capacity:                     RO/Ceramic Plant 15000 m3/day
Location:                     Almajmaa City



20

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             King Abdulla Road
Capacity:                     RO Plant 2500 m3/day
Location:                     Riyadh



21

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             King Abdulla Road
Capacity:                     RO Plant 2500 m3/day
Location:                     Riyadh



22

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             Genan Water Factory
Capacity:                     RO Plant 1200 m3/day
Location:                     Sudair Industerial Area



23

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:              Amgad Water Factory
Capacity:                      RO Plant 600 m3/day two stream
Location:                      Tmair - Qassim Road



24

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             Abar Almashi Project
Discription:                  RO Plant 6000 m3/day
Contractor:                  General Directorate of Water in Medina Region



25

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             Yanbua Project
Discription:                  Infra Structure
Contractor:                  Atlas Arabian Co.



26

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             Yanbua Project
Discription:                  Infra Structure
Contractor:                  Atlas Arabian Co.



27

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             Bait Alnamareq 
Capacity:                     RO Plant 750 m3/day
Location:                       Jubail



28

Cl
ev

er
 S

ol
ut

io
n.

..

Project Name:             Bait Alnamareq 
Capacity:                     STP 500 m3/day
Location:                      Jubail



29

Cl
ev

er
 S

ol
ut

io
n.

..

23

Project Name:    Supply & install Vertical turbin ( Fire Pump )
                           for Radio & Television authority`s Building.
Capacity:             Fire Set 750 GPM
Contractor:         Hatco



30

Cl
ev

er
 S

ol
ut

io
n.

..

24

Project Name:    Supply & install Fire Pump at Sulai

Discription:        Complete Fire set ( UL/FM ) 750 GPM

Contractor:        Diarat Co.



31

Cl
ev

er
 S

ol
ut

io
n.

..

27

Cl
ev

er
 S

ol
ut

io
n.

..
Cl

ev
er

 S
ol

ut
io

n.
..

Cl
ev

er
 S

ol
ut

io
n.

..
Cl

ev
er

 S
ol

ut
io

n.
..



32

Cl
ev

er
 S

ol
ut

io
n.

..

26

Cl
ev

er
 S

ol
ut

io
n.

..
Cl

ev
er

 S
ol

ut
io

n.
..

Cl
ev

er
 S

ol
ut

io
n.

..
Cl

ev
er

 S
ol

ut
io

n.
..



3326 23

Approvals

APPROVALS



34

Cl
ev

er
 S

ol
ut

io
n.

..



35

Cl
ev

er
 S

ol
ut

io
n.

..



36

Cl
ev

er
 S

ol
ut

io
n.

..



37

Cl
ev

er
 S

ol
ut

io
n.

..

Approvals



38

Cl
ev

er
 S

ol
ut

io
n.

..



39

Cl
ev

er
 S

ol
ut

io
n.

..



40

Cl
ev

er
 S

ol
ut

io
n.

..


